


Item Sub Parts_No. Description Portuguese Description English Qty
1 286285-4 TAMPA DO FIX DA FERRAM TOOL HOLDER CAP 1
2 233948-3 ANEL TRAVA 25 RING SPRING 25 1
3 257280-1 ANEL 28 RING 28 1
4 419002-9 ESPACADOR SPACER 1
5 233948-3 ANEL TRAVA 25 RING SPRING 25 1
6 324752-2 ANEL DO MANDRIL CHUCK RING 1
7 419778-8 PROTETOR ANEL DO MANDRIL CHACK COVER 1
8 419779-6 TRAVA DA FERRAM RELEASE COVER 1
9 310178-4 TRAVA TOOL RETAINER 2

10 345804-6 GUIA DA MOLA SPRING GUIDE 1
11 233496-2 MOLA DE COMPRES 49 COMPRESSION SPRING 49 1
12 213766-5 ANEL O RING 78 O-RING 78 1
13 158175-0 CILINDRO COMPL BARREL COMPLETE 1
14 158179-2 PROTETOR CILIN COMPL BARREL COVER COMPLETE 1
15 922456-6 PARAFUSO ALLEN M8X35 HEX. SOCKET HEAD BOLT M8X35 4
16 213492-6 ANEL O RING 32 O-RING 32 1
17 324740-9 FIXADOR DA FERRAM A TOOL HOLDER A 1
18 345804-6 GUIA DA MOLA SPRING GUIDE 1
19 419791-6 TAMPA CX DA ENGR GEAR HOUSING COVER 1
20 922148-7 PARAFUSO M4X25 HEX. SOCKET HEAD BOLT M4X25 1
21 213274-6 ANEL O' RING 18 O RING 18 1
22 213392-0 ANEL DE FLUORETO 25 FLUORIDE RING 25 1
23 213317-4 ANEL O' RING 20 O RING 20 1
24 324753-0 GOLPEADOR IMPACT BOLT 1
25 324756-4 ANEL 20 RING 20 1
26 424000-0 ANEL DE BORR 24 RUBBUR RING 24 1
27 324757-2 BUCHA 20 COLLAR SLEEVE 20 1
28 233949-1 ANEL MOLA 44 RING SPRING 44 1
29 257282-7 ANEL 47 RING 47 1
30 267287-9 ARRUELA LISA 57 FLAT WASHER 57 1
31 262122-6 ANEL URETANO 57 URETAHNE RING 57 1
32 267287-9 ARRUELA LISA 57 FLAT WASHER 57 1
33 256265-4 PINO 10 PIN 10 4
34 324741-7 FIXADOR DA FERRAM B TOOL HOLDER B 1
35 419776-2 ANEL TRAVA 25 LOCK SLEEVE 1
36 213654-6 ANEL O' RING 60 O RING 60 1
37 165459-9 SUPORTE DA LUVA RINK ARM 1
38 419775-4 GUIA DO ANEL LINK ARM GUIDE 1
40 313138-5 BUCHA PROPULSORA DRIVING SLEEVE 1
41 419780-1 BUCHA DESLIZADORA SLIDE SLEEVE 1
42 419772-0 BIELA CONECTING ROD 1
43 213460-9 ANEL O' RING 35 O RING 35 1
44 419771-2 PISTAO PISTON 1
45 268121-6 PINO 12 PIN 12 1
46 213482-9 ANEL O' RING 34 O RING 34 1
47 213510-0 ANEL O' RING 36 O RING 36 3
48 331748-6 CILINDRO 40 CYLINDER 40 1
49 213482-9 ANEL O' RING 34 O RING 34 1
50 324754-8 BATEDOR STRIKER 1
51 227511-2 ENGRENAGEM RETO 33 STRAIGHT BEVEL GEAR 33 1
52 233498-8 MOLA DE COMPRES 46 COMPRESSION SPRING 46 1
53 257281-9 ANEL 45 RING 45 1
68 922361-7 PARAFUSO ALLEN M6X40 HEX. SOCKET HEAD BOLT M6X40 4
69 266192-7 PARAFUSO AUTO ATARRAXANTE PT4X14 TAPPING SCREW 4X14 1
70 419020-7 ALAVANCA DE VARIACAO CHANGE LEVER 1
71 233436-0 MOLA DE COMPRES 3 COMPRESSION SPRING 3 2

MODEL HR5201C



Item Sub Parts_No. Description Portuguese Description English Qty
MODEL HR5201C

1NOTTUB KCOLFFO OATOB0-77791427
1REVEL KNARCVINAM AD ACNAVALA2-78605437
163 GNIR O63 GNIR`O LENA6-43531247
161 GNIRPS NOISROT51 OACROT ED ALOM5-60533257
1REVEL KNILOACROT ED ALOM3-70201367
1ETALP RENIATERROTNETER OD ACALP1-87754377
121X4M WERCS DAEH NAP +21X4MRC OSUFARAP8-41056287
1REVOC PAC KNARCALEVINAM AD XC AD APMAT6-03181397

80 266192-7 PARAFUSO AUTO ATARRAXANTE PT4X14 TAPPING SCREW 4X14 2
681X4M WERCS DAEH NAP81X4 MRC OSUFARAP5-33111918
1PAC KNARCALEVINAM AD ROTETORP3-98791428
1GNIR LAESOELO ED RODADEV2-89912438
1ETALP KNILOACAGIL ED ACALP9-97754348
1EDIUG ETALP KNILOACAGIL ED ACALP AD AIUG9-18791458

86 158177-6 CAIXA DA MANIVELA COMPL CRANK HOUSING COMPLETE 1
2EDIUG XIFOXIF AIUG7-80091478
1ETALP NOIHSUCTROMA OD ACALP5-66332488
1TFAHS KNARCALEVINAM AD OXIE4-93742398

90 211418-2 ROLAMENTO DE ESFERA 6006LLU BALL BEARING 6006LLU 1
25 YEK5 ATEVAHC2-92245219
174 RAEG LACILEH74 MEGANERGNE6-64662229
142 RAEG RUPS42 MEGANERGNE0-67172239
122-S GNIR GNINIATER22-S AVART LENA6-20116949
121 REHSAW TALF21 ASIL ALEURRA1-34835259
1GNIR LAESOELO ED RODADEV0-99912469
1
1

ETELPMOC GNISUOH RAEG
NEEDLE BEARING

LPMOC RGNE AXIAC
ROLAMENTO DE AGULHA

4-871851
212113-7

79
97A
98 922341-3 PARAFUSO ALLEN M6X25 HEX. SOCKET HEAD BOLT M6X25 2

1
1
1

Y'SSA RETIMIL EUQROT
BALL BEARING
BALL BEARING

EUQROT ED RODATIMIL
ROLAMENTO DE ESFERA
ROLAMENTO DE ESFERA

9-473521
211323-3
210005-4

99
99A
99B

1REVOC ELDNAHOHNUP OD APMAT6-697914001
101 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 1

11-B37GT HCTIWS1-B37GT ROTPURRETNI4-765056201
103 154626-1 FIXADOR DO INTER COMPL SWITCH HOLDER COMPLETE 1

1REVEL HCTIWSRRETNI OD ACNAVALA1-820914401
652X5 WERCS GNIPPAT52X5TP OSUFARAP8-140662701
1ELDNAHOHNUP0-997914801

111 863359-4 ETIQUETA DE IDENTIF HR5201C HR5201C NAME PLATE 1
117 419794-0 TAMPA CX DA MANIVELA CRANK HOUSING COVER 1

1RELLORTNOCV011 RODALORTNOC9-627136811
1RELLORTNOCV022 RODALORTNOC7-727136811

119 266192-7 PARAFUSO AUTO ATARRAXANTE PT4X14 TAPPING SCREW 4X14 1
1TINU DAELSELPMIS ROTCENOC3-015836021
1FEILER NIARTSOIF OD RODEDNERP3-961786121

122 266192-7 PARAFUSO AUTO ATARRAXANTE PT4X14 TAPPING SCREW 4X14 1
1ESAB PMALC DROCOIF OD ARIEDACARB AD ESAB9-420914321

124 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 4
125 266192-7 PARAFUSO AUTO ATARRAXANTE PT4X14 TAPPING SCREW 4X14 1

1SNELETNEL6-477914621
101 DRAUG DROC01 OIF OD ROTETORP0-065286721

128 693970-6 CABO ELET 2X1,5X2M - 110V POWER SUPPLY CORD 1.5-2-2.0 1
128 693930-8 CABO ELET 2X1,5X2M - 220V POWER SUPPLY CORD 1.5-2-2.0 1

352X5 WERCS GNIPPAT52X5TP OSUFARAP8-140662921
1REVOC RAERSART APMAT8-097914031
121-8M TUN .XEH21X8M TXES ACROP7-871252131
18 REHSAW TALF8 ASIL ALEURRA9-561352231
109 NAF09 AHNIOTNEV5-610042331
1EDIUG NAFAHNIOTNEV AD AIUG7-287914431



Item Sub Parts_No. Description Portuguese Description English Qty
MODEL HR5201C

135 194412-8 ESCOVA DE CARVAO CB-171 CARBON BRUSH CB-171 1
136 638447-4 GUIA DA ESC DE CARVAO BRUSH HOLDER UNIT 1
137 419795-8 CAIXA DO MOTOR MOTOR HOUSING 1
138 636301-6 ESTATOR 110V FIELD 115V 1
138 636303-2 ESTATOR 220V FIELD 220-240V 1
139 266095-5 PARAFUSO ATARRAXANTE CT5X55 TAPPING SCREW 5X55 2
140 210059-1 ROLAMENTO DE ESFERA 6000DDW BALL BEARING 6000DDW 1
141 681642-5 ARRUELA DE ISOL INSULATION WASHER 1
142 516991-0 ROTOR COMPL - 110V ARMATURE ASS'Y 115V 1

D10 INC. 140,141,145
142 516993-6 ROTOR COMPL - 220V ARMATURE ASS'Y 220-240V 1

D10 INC. 140,141,145
143 267025-9 ARRUELA LISA 15 FLAT WASHER 15 1
144 211238-4 ROLAMENTO DE ESFERA 6202LLU BALL BEARING 6202LLU 1
145 331596-3 BUCHA 12 SLEEVE 12 1
146 213231-4 VEDADOR DE OLEO 15 OIL SEAL 15 1
147 419788-5 GUIA DA VENTOINHA BAFFLE PLATE 1
148 266192-7 PARAFUSO AUTO ATARRAXANTE PT4X14 TAPPING SCREW 4X14 1
149 419786-9 CAIXA DO INTERR SWITCH BOX 1
150 263027-3 PINO DE BORR 4 RUBBER PIN 4 1
151 651418-4 INTERRUPTOR ST115A-40 SWITCH ST115A-40 1
152 232209-8 MOLA LAM LEAF SPRING 1
153 154635-0 ALAVANCA DE CURSO COMPL SLIDE LEVER COMPLETE 1
154 419785-1 PLACA DE CONTROLE CONTROL PLATE 1
A01 158131-0 PUNHO COMPL 36 GRIP 36 COMPLETE 1
A02 158274-8 MALETA PLASTICA PLASTIC CARRYING CASE COMPLETE 1
A03 181573-3 GRAXA LUBRIFICANTE (USO EM BROCAS) GREASE VESSEL 93G 1
A04 134885-3 CONJUNTO DO PUNHO LAT COMPL SIDE HANDLE ASS'Y 1
A05 265701-9 PARAFUSO M6X14 SCREW M6X14 1
A06 266163-4 PARAFUSO M8X80 CUP SQUARE NECK BOLT M8X80 1
A07 321248-4 CALIBRADOR DE CAVIDADE DEPTH GAUGE 1
A08 344492-6 PLACA PLATE 1
A09 345780-4 MOLA DO PUNHO 82 GRIP SPRING 82 1
A10 419792-4 BASE DO PUNHO LAT SIDE GRIP BASE 82 1
A11 443122-7 TELA CLOTH 1
A12 931302-2 PORCA SEXT M6 HEX. NUT M6 1
A13 805245-3 ETIQUETA DE IDENT HR5201C HR5201C MODEL NO. LABEL 1


